=Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA Number/NUmero
06003557

Page / Pagina:

115

pateiDia:  09/02/2006

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer [ Cliente: PLESA AMAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N° Customer’s Reference | Referencia del clienta Manufacturer's Works Order N° / Confirmacién de Venta
085522/02
Manufaciure Process | Proceso de fabricacion Product Type / Tipe de producto. Surface ! Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification | Mormas o especificaciones. Steel Grade | Grado de acero Ends / Exremos. NORMAL BEVEL
API 5L/ASTM R106/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
Dimensions | Dimensiones Length | Longitud. Quantily { Cantidad. 33 Pcs/p=z Mominal Weight / Peso Nominal
114.30 X 8.60 MM 6.00 / 6.50 MTS 22.31 RG/M
4 1/2 X 0.337 INCH 19.70 / 21.30 FT 14.98 LB/FT
I3 TENSILE TEST / ENSAYOS DE TENSION |
Specimen condition Specimen dimensions Test A uTs NS
Condicion de la probeia Dimensiones de la probeta temp Unit / Uridad Unit ¢ Unidad ! Elongation
Heat N° sampleh®| Ls Type Size Temp. |KG/MM2 KG /M2 uTS Alargamiento
Colada N° | Muestra N* Tipo Ori Tamano de
mim ensayo Required/Requendo Required / Requendo Required §% in 2 inches
TMiN: TMin: Ihim o =
Thax: TMax:
LMin: LMin Max Obt
*C LMax: L Maix: Yo
35125 [461039 |C/B Rec | L 26.40 x 8.49 TA 33.17 48.66 0.68 38.30
41795 [|51379%6|C/B Rec | L 24.80 x 8.34 TA 35.02 49 .48 0.71 37.60
41797 |513797|C/B Rec | L | 24.90 = 8.85 TA 33.09 47 .85 0.69 41.80
Ls: Location of the sample | Localizacién de lamuesira C/B: Body / Cuerpo RIU: Upset | Recalque Rec: Strip specimen [ Rectangular
Cil: Round bar specimen / Cilindrica Ori: Orientation / Orientacion L: Longitudinal / Longitudinal T: Transverse | Transversal
TA: Room Temperature / Temperatura Ambiente EUL: Extensicn Under Load Method UTS: Ultimate tensile strength | Resistencia Max: Maximum / Maximo
Obt: Obtained | Obtenido ¥.S.: Yield strength / Fluencia LMin: Logitudinal Minimum / Minimo Longitudinal LMax: L 1 Maxi I Maximo L final
TMin: Transverse Mini | Minime Transversal Thax: Transverse Maximum [ Méximo Transversal Min: Minimum / Minima
This is 1 cerify that the prodicts described here § & manufacrured, samped. Lestes, andlor inspected in with thie Aficati and meets tha 1 all respects. This cenificati s issued by B comp.tanzed syslem and it i walid will slectronic signature. On the original cenificate the wade-mark green cooned
Tenaris:is stampad, In case the owner of o coficate would rdease 8 copy of (1 he must attest its conformity 10 the anginal one, taking uoon hirself the responsability for any untawiul or net allowed usa. Any alteration andior cation will be subjected to the knw,
This cerlificate is nol a declar reed as a declaralbon of ofigin
Este docurmdnta cartifiea que lo: T, | " X adis jio inspeccionados de acusrdo con @ papecificacion de relerancia y salisface ios comespondientes feques rmientos. Esty cerificado ss emile medame un Sistema tompulanzade y &5 valido con firma slesténica En el cerfificado orginal el logolipa
Tenaris {varoe) estd impesoen la b e tor dal ficado entregue una b i= el misma. deberd garanlizar 3 confermidad con =l onging, ¥ 5e nace nesponsable por cusiquier usa legal o Indebide. Cuaiquier ateracion yio faisficacion serd sujela 2 12 ley.
Este cerificadia o e, Al pusde sar usado, coma ua declaration de origen. | BICA 777 046
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Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

- (91697) Veracruz, Ver. México
CERTIFICADO DE PRUEBAS EN FABRICA Number/NUmero Page / Pagina: (52) 229 989 1100 tel
(52) 229 989 1120 fax
06003557 215
pate/Dia: - 09/02/2006
Customer | Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - flem N° Customer's Reference | Referencia del diente Manufaciurer's Works Order N* / Confirmacion de Venta
085522/02
fManufacture Process / Proceso de fabricacion, Product Type / Tipo de producto. Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEARMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
ﬁmﬁ_.ama or Specification | Normas o especificaciones. Steel Grade [ Grado de acero Ends { Extremos. NORMAL BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions | Dimensiones Length { Longitud Quantity / Cantidad 33 Pcs/pz Nominal Weight / Peso Nominal
114.30 X 8.60 MM 6.00 / 6.50 MTS 22.31 KG/M
4 1/2 X 0.337 INCH 19.70 / 21.30 FT 14.98 LB/FT
HARDNESS TEST / ENSAYQOS DE DUREZA |
Superficial Hardness / Dureza superficial. |
External/ Extema
Heal N* Sample Unit Unidad: BHN
Colada N* | Muestra N* Ls JReg. Min: Req. Max:
Result [Resultado
461039 C/B 132
513796 c/B 139
5137597 C/B 137
of the ple /L ion de la C/B: Body / Cuerpo RiU: Upset | Recalque Req: Required / Requerido
[ Minimo Max: Maximum { Maximo _
TECHNOLOGICAL, TEST / ENSAYQOS TECNOLOGICOS |
Heat N* Sample N’ ml_m:m:mB Test
Colada N* § Muesira N° Ensayo de Aplastamiento
35125 |461039 |GOOD/BUENO
41795 |[513796 |GOOD/BUENO
41797 |513797 |GOOD/BUENO
This i= lo cedity that the products described hera in ware manufactured, samypled, tested, and'of inspected in with the specification ref and meats ihe. i all respects: This is ssued by a o tarized system and it is vaid with electronic signetue. On the orginal ceriBcate the frade-mark green colored
Tenars' i stamped; In casa (he owner of the ongnal ca st rebemse @ copy of 1 he must stest its confarrmity 10 thee anginal ane, taking upon hiself he rasponsitility ot any unlawiol of nioc Bllowed use. Any allesstion andior falsifcation will be subjected o the kaw,
This cerlificals & nol a declaration of crigin normay it i
Esle documeanto saftifica que ios producios desor haeron manufactirades, probades o inspecoionados de acuerdo con 18 espacificaciin de wad y safisface [os comespondientes requenmentos.  Esle o ~acin se emite mesd
Tanaris (verge) estd impeeso en |3 hoja. En caso de que ¢ possedor del cerificado antrague una fotacopia del mismo. deben garanlizar ta confiormil n & original, y S6 hace responsabie por cualguser usa legal ¢ indetido. Cualquier alleracion yie falsificacibn serd sujets a 1o luy
Este cerlificacsa noes, i pueds ser usado, coma una declasactn de oagen _ DICA 777 04 &
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Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUERAS EN FABRICA Number/Ntmero Page / Pagina: (52) 229 989 1100 tel
(52) 229989 1120 fax
06003557 3./'9
pate/Dia:  09/02/2006
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N* Customer's Reference | Referencia del diente Manufaclurer's Works Order N° [/ Confirmacion de Venta
085522/02
Manufacture Process ! Proceso de fabricacion. Product Type ! Tipo de produclo. Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification { Mormas o especificaciones. Stesl Grade / Grado de aceno Ends / Extremos. NORMAL BEVEL
API SL/ASTM A106/ASME SA106/ASTM A53 B/X42 PSL1 BISELADO NORMAL
Dimensions | Dimensiones Length { Longitud Quantity / Cantidad 33 Pcs \HvN Mominal Weight / Pesa Nominal
114.30 X 8.60 MM 6.00 / 6.50 MTS 22.31 RKG/M
4 1/2 X 0.337 INCH 19.70 / 21 .30 FT 14.98 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % [ Com sicion ¥
C Mn Si Cr Mo s P Ni v Cu Al Sn As Nb Ti N
X 100 X 1000 X 10000
Heat H Max
Colada Min
Sample N* |P Max
|Muestra N° Min
35125 H 13 109 25 3 2 1.4| 11 24 2 45 25 4 3 1 3 8 3 48
461039 P 13 ios 27 4 2 1.1 1z 34 : E 57 26 3 1 1 4 10 1 a4
461039 P 13 108 27 4 2 1 11 35 s 57 26 6 - 1 4 9 1 43
141795 H 12 110 26 3 4 1 10 31 w 57 24 4 2 1 3 16 1 a5
513736 P 12 106 26 3 4 i i 11 27 1 43 23 3 it 1 3 20 1 50
513796 P 11 106 25 = 4 1 11 28 1 42 28 4 1 E 3 13 i 50
41797 H 13 | 108 | 24 3 2 2 8 27 is 52 35 4 2 1 3 20 i 26
513797 13 13 ios 25 3 4 1 10 27 i 42 23 3 1 1 3 i8 i 30
513797 P 12 106 25 3 4 1.3 10 27 i 41 28 3 0 L 3 12 1 30

H: Heat { Colada

P: Product { Producte

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIZA

[ FABRLCADO POR SIDERCA
FABRICACIGN DE ACERO:

FUNDICION POR ARCO ELECTRICO Y COLADO CONTINUO - ACERO CALMADO AL ALUMINIO.

This i5 to cerify that the products oo

Tanaris’ is slamped. . In casa the o

This certificals s not a ceclaratio

| on iy It be used as a ceclaration of origin
Esta documento cer#icay queriog pro

Tenarig {varde } estd impreso on L

1, EnCasoge gua e poseador o8l cerlificado ¢
Este cenificaco no €5, ni puede sef

3y, GO0 UNG declaracien de odgen,

=4 hees in weme manufacired, sampled, tasted, aadior inspected in accordance wilh the specification referenced and mests the requirements m all respacts. This ool

¢ ariginal cenficats would releasa 3 copy of ||, he must 2tes its confarmity 1o e original one, tasing upon himsell the responsibility for any. untwdul o not allowed

aescries agul fuenn manudaciurasos. probades yio

que ura lotocopia del misme. deberd gasamizar ta confermidad con e original, ¢ 56 hace responsabla por cualquie

cation will be subjectad ta the law.

speccionades de acuerdn con 1A especiicacin de referencia y salistace los comespondientss reguenmi s se emile madants un sistema computanzadn y s valkde

indebide. Cualguier atiesadion yo falsiicacian serd sujols & L

arized syslem and it 1= vaid with electronic signatwe On

con lrma alac

| certificate the frane-mank green colonmd
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]
a:m q-m Tubos de Acero de Meéxico, S.A.
_ Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1100 tel
06003557 415 (52) 229 989 1120 fax
pate/Dia:  09/02/2006

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N* Customer’s Reference | Referencia del diente Manufacturer's Works Order N° | Confirmacion de Venla
085522/02

Manufacture Process /| Proceso de fabricacion Product Type ! Tipo de producto Surface | Superficie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas ¢ especificaciones Steel Grade / Grado de acero. Ends { Exremos. NORMAL BEVEL

APT 5L/ASTM A106/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones Length { Longitud Quanlity / Cantidad. 33 Pcs/p=z Nominal Weight / Peso Nominal

114.30 X 8.60 MM 6.00 / 6.50 MTS 22.31 RKG/M

4 1/2 X 0.337 INCH 19.70 4 21.30 FT 14.98 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA
LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURC DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.

FABRICACION DE TUEO: LAMINADO EN CALIENTE ¥ SIN COSTURA.

CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

CONTROL NO DESTRUCTIVO TUBO (C.N.D.):SATISFACTORIO.

NO REPARADO POR SOLDADURA.

CERTIFICADO DE ACUERDO CON: EN 10204 3.1.B/95 - ISO 10474 3.1.B/92.
EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : API 5L, 42° Edition 2000.

EDICION DE LA NORMA : ASTM A53/02.

EDICION DE LA NORMA : ASTM Al06/02a.

EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.

TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.

CONTROL NOC DESTRUCTIVO: SATISFACTORIO.

METODO DE INSPECCION: E.M.I. (FULL LENGTH) LONG. (EXT.) NOTCH 5% (INT.) 12.5%.
PROTECTOR EXTERNO: MC-PLASTICO CERRADO MO LEVANTABLE.

PRESION DE PRUEBA HIDRAULICA: 207 Kpa*100 = 3000 Psi (5 seg.)
TAMSA REF: 591431

This 15 o cedily that the ptoducts described here inwere manufactured, samplied, tested, andior inspected in d with the spec and maats tha requirements in all fespacts. This cerificate is issued by a computerized svslam and i is vald with electonc signature. On the onginal cerlificate the trace-mark green colored

Tardris is slampad, Incase i owner of the anginal certificate wouid release = copy of 1. he mustattest its contormity to the anginal one, taking uean himsatf the raspansibiiity for any untawful or not allowed use. Any alterstion andfor falsificatian will e subjected to the law.

This cartificate is not 8 declaral gin nor may i1 be used a3 a declaration of oagin.

Este documertia carfifica que fos p

scrilos aqul fusron manufacturados, probadts yo inspesconadss de acuerdo con [a espacilicacitn «

ded rrismo, deberd garcaniiza ta confor

ficada se emile medants un Sislema companzade y as valido o A Enel cenfficado ongnal el logotipo

Tamaris (verde) esia knpreso en la b 20 de gue e possedor del certificada entrague una o on el criging!, ¥ S6 Haoa resaonsable por cualnuier Lo e =nida. Cualguier alteracién wo falsificackin sers suieta a la lay.

Este sertificadn no es, ni pusde ser usado, coma una declaracion de origen DICA 777 040
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Nimero

06003557

Page / Pagina:
(52) 229 989 1120 fax
5/56

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

Date/Dia:  09/02/2006

Customer ! Cliente:

PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer's Order / Cliente Orden - Item N°

Cuslomer's Reference / Referencia del cliente

Manufactures's Works Order N° | Gonfirmacion de Venta

085522/02

Manufacture Process | Proceso de fabricacion Product Type { Tipo de producto. Surface / Superficie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification | Mormas o especificaciones.

APT SL/ASTM A106/ASME SA106/ASTM AS53

Steel Grade [ Grado de acero

B/X42 PSL1

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones
114.30 X 8.60 MM
4 1/2 X 0.337 INCH

Length / Longitud
6.00 / 6.50 MTS
19.70 /7 21.30 FT

Quantity | Gantidad. 33 Pcs/pz

Mominal Weight / Peso Nominal
22.31 RKG/M
14.98 LB/FT

N* 110950

TAMSA QUALITY DEPARTMENT SIGNATURE

Y
DEPTO.

"ERTTFICATICN DEP]
"EHTIF ﬂﬂN| M DE n....u.\ .vab
DE_LA CR ; L
~ L k
AR T2
P |

4

CHIZF OF QLALITY CERT

EESPONSAEZE UN??HTH-W L CEF

HONO'EIO ",_MFSL‘__ L7, AVILA
el

v saai

This carlificale s not a ceclaration of onigin nor May it be used as a declaration of origin

Esta documeénto cenifica qua los productos descrilos agui fueron L

This s lo certify that the products desaribed hece in ware manufaciured, sampiled, tested, andior inspected in

Tanaris' is stamped. In case the owner of the orignal certificate would release a copy of 1. he must attest its conforms

with the specification

Taenars {verda) esta impresa an

Este cerificado no es, ni puede ser wsado, coma una declaracion de origen

< yiol dos de o

and meats the mguirements in al respects. This cenificala i issusd by a computerized system and il is valid with electrome signatura, On the onginal certificate the trace-mark green cored
ty 1o the onginal one, taking upon himself the responesbility for any unkawlul or ot allowed use. Any alieration snd'or falsibeation wdil be subjected 1o the kaw.

= espetilicacion de relerenca y salisface tos comespondientes requerimientos.  Este cerifcado seemile mediante un sislema compulanzado y.es valida con fima electrerica. En el cerfficado onginal el logatipa
2 En caso de gue el poseedor gel cenificade entregue una folocoma ded misno, debera garantizar la confermidad con ef criginal, y 56 nace responsabls poe cualguier uso fegel

& indebido. Cusquier alieraciin yio falsificacion sera sujeta ala lay.

_ DHCA 777 D40



